
PARTS CATALOGUE
MAGNETIC 125 C.C.

2005



SECTION FIG # SECTION FIG #
CYLINDER HEAD COVER E01 FRAME BODY A01
CYLINDER E02 FRONT SHOCK ABSORBER A02
RIGHT CRANKCASE COVER E03 STEERING STEM A03
CRANKCASE E04 STEERING HANDLE BAR A04
LEFT CRANKCASE COVER E05 HEAD LIGHT A05
CRANKSHAFT / PISTON / OIL PUMP E06 COWLING ASSY A06
VALVE E07 METER ASSY A07
CLUTCH E08 FRONT LIGHT / FOG LIGHT A08
GEAR SHIFT E09 SWITCH HANDLE BAR A09
STARTER MOTOR ASSY E10 FRONT FENDER A10
ENGINE / CARBURETOR ASSY E11 FRONT WHEEL / DISK BRAKE A11

REAR BRAKE A12
REAR WHEEL A13
FUEL TANK A14
CENTER & SIDE STAND A15
PEDAL / REAR SHOCK ABSORBER A16
REAR FORK / CHAIN CASE A17
KICK STARTER / GEAR SHIFT A18
ELECTRICAL A19
BATTERY / AIR CLEANER A20
SIDE COVER / MUFFLER A21
REAR FENDER / LUGGAGE A22
TAIL LIGHT A23
SEAT / TAIL COVER A24
PROTECTOR BAR / TOOL SET A25

ENGINE FRAME

INDEX



CONTENTS ENGINE GROUP
E01 CYLINDER HEAD COVER E02 CYLINDER E03 RIGHT CRANKCASE COVER

E04 CRANKCASE E05 LEFT CRANKCASE COVER E06 CRANKSHAFT / PISTON / OIL PUMP

E07 VALVE E08 CLUTCH E09 GEAR SHIFT



E10 STARTOR MOTOR ASSY E11 ENGINE / CARBURETOR ASSY



CONTENTS FRAME GROUP
F01 FRAME BODY F02 FRONT SHOCK ABSORBER F03 STEERING STEM

F04 STEERING HANDLE BAR F05 HEAD LIGHT F06 COWLING ASSY

F07 METER ASSY F08 TURN SIGNAL LIGHT F09 SWITCH HANDLE BAR



F10 FRONT FENDER F11 FR. WHEEL F12 RR. WHEEL

F13 REAR WHEEL F14 FUEL TANK F15 CENTER & SIDE STAND

F16 PEDAL / REAR SHOCK ABSORBER F17 REAR FORK / CHAIN CASE F18 KICK STARTER / GEAR SHIFT



F19 ELECTRICAL F20 BATTERY / AIR CLEANER F21 SIDE COVER / MUFFLER

F22 REAR FENDER / LUGGAGE F23 TAIL LIGHT F24 SEAT / TAIL COVER

F25 PROTECTOR BAR / TOOL SET



E01 
REF PART NUMBER DESCRIPTION QTY

20
05

1 A0101 Cylinder head cover 1
2 A0102 Bolt M6x28 (H10) 3
3 A0103 M6x12, Bolt (H10) 1
4 A0104 Gasket 6mm (Chrome) 1
5 A0105 Gasket, cylinder head cover 1
6 A0107 Bolt m6x20 (H8) 2
7 A0440 Clip 1
8 A0108 Inlet tube 1
9 A0113 Cylinder head assy 1
10 A0112 Gasket 8mm (cooper) 1
11 A0111 Bolt M8x78 1
12 A0110 Bolt M6x35 2
13 A0115 Spark ping D8EA 1
14 A0407 Nut M8x32 (H12) 2
15 A0406 Gasket 12 mm 2

CYLINDER HEAD COVER

Enlarged figure 
next page



E01 CYLINDER HEAD COVER



E02 
REF PART NUMBER DESCRIPTION QTY

20
05

1 A0201 Gasket cylinder head 1
2 A0202 Pin 3
3 A0203 O Ring 10x1.6 1
4 A0205 Cylinder block 1
5 A0206 Gasket, cylinder block 1
6 A0411 Pin 10x14 2

CYLINDER



E03 
REF PART NUMBER DESCRIPTION QTY

20
05

1 A0301 Rod, clutch lifter 1
2 A0302 O Ring 6.8x19 1
3 A0303 Spring, clutch lifter 1
4 A0304 Cam, clutch 1
5 A0305 Pin 2x16 1
6 A0308 Right cover 1
7 A0311 Oil dipstick 1
8 A0312 Pin 8x14 2
9 A0315 Gear tachometer 1
10 A0316 Washer thrust 6.8mm (black) 1
11 A0317 Oil seal 6.5x14.5x7 1
12 A0318 Bolt M5x25 1
13 A0321 Bolt M6x40 (H8) 10
14 A0320 Bolt M6x50 (H8) 1
15 A0327 O Ring 18x3 1
16 A0319 Oil seal 16x28x7 1
17 A0322 Gasket, Right cover 1
18 A0323 Bolt, engine oil 1

RIGHT CRANKCASE COVER

Enlarged figure 
next page



E03 RIGHT CRANKCASE COVER



E04 
REF PART NUMBER DESCRIPTION QTY

20
05

1 A0403 Bolt M6x55 (H10) 1
2 A0404 Fixing plate, clutch 1
3 A0405 Bolt M8x12 2
4 A0406 Washer 12mm (aluminium) 1
5 A0409 Air breather tube 1
6 A0410 Bolt M8x130 2
7 A0411 Pin 10x14 2
8 A0412 Gasket, crankcase 1
9 A0413 Left crankcase 1
10 A0415 Bolt M6x50 9
11 A0416 Bolt M6x95 1
12 A0417 Cap, oil filter rotor 1
13 A0418 O Ring 35x3 1
14 A0419 Spring, oil filter 1
15 A0420 Oil filter rotor 1
16 A0421 Oil seal 14x28x7 1
17 A0422 Fixing plate, clutch 1
18 A0423 Bolt M6x25 (H10) 1
19 A0425 Bolt M6x12 (H8) 1
20 A0434 Clip 1
21 A0428 Bearing Hk 1010 1
22 A0429 Bearing 6202 1
23 A0430 Right Crankcase 1
24 A0431 Bearing 6204 1
25 A0432 Bearing 6206 1
26 A0433 Bearing Hk 1512 1
27 A0439 Bolt M12x15 (H17) 1
28 A0437 Oil seal 14x22x5 1

CRANKCASE

Enlarged figure 
next page



E04 CRANKCASE



E05 
REF PART NUMBER DESCRIPTION QTY

20
05

1 A0501 Left crankcase cover 1
2 A0507 Bolt M5x16 (include spring gasket) 2
3 A0508 Bolt M5x25 (H8) 3
4 A0509 Cap 30mm 1
5 A0510 O Ring 27.5x3 1
6 A0511 Cap 14mm 1
7 A0512 O Ring 13.8x25 1
8 A0514 Bolt M6x28 2
9 A0515 Chain cover 1
10 A0517 Gasket, L. crankcase cover 1
11 A0411 Pin 10x14 2
12 A0321 Bolt M6x40 (H8) 4
13 A0320 Bolt M6x50 (H8) 2
14 A0118 Bolt M6x25 (H8) 1
15 A1202 Stator 1
16 A0428 Bearing 1
17 A1203 Fixing stator 1
18 A1201 Rotator 1
19 A0604 Bolt M10x35 (H14) 1

LEFT CRANKCASE COVER

Enlarged figure 
next page



E05 LEFT CRANKCASE COVER



E06 
REF PART NUMBER DESCRIPTION QTY

20
05

1 A0601 Crankshaft assy 1
2 A0602 Gear, timing drive 1
3 A0605 Gasket 16mm (Black) 1
4 A0606 Nut M16 (Black) 1
5 A0607 Piston 1
6 A0608 Ring piston (set) 1
7 A0611 Pin piston 1
8 A0612 Ring  2
9 A0901 Oil Filter rotor 1
10 A0904 Gear initial drive 1
11 A0402 Bolt M6x30 2
12 A0905 Oil pump 1
13 A0426 Oil seal 34x50x7 1
14 A0401 O Ring 9.4x2.4 2

CRANKSHAFT / PISTON / OIL PUMP



E07 
REF PART NUMBER DESCRIPTION QTY

20
05

1 A0701 In. Valve 1
2 A0702 Wx. Valve 1
3 A0703 Outer spring seat, valve 2
4 A0704 iInner spring seat, valve 2
5 A0705 Outer spring, valve 2
6 A0706 Inner spring, valve 2
7 A0707 Retainer valve spring 2
8 A0708 Lock, valve 4
9 A0709 Seat, cam upper 1
10 A0710 Bolt M8x28 (H12) 3
11 A0711 Washer 8mm (caprum) 3
12 A0712 Plate push rod 1
13 A0713 Push rod 2
14 A0714 Wave washer (Black) 1
15 A0715 Cam follower 2
16 A0716 Shaft, cam follower 1
17 A0717 O Ring 17x2.5 1
18 A0718 Cam 1
19 A0719 Camshaft 1
20 A0720 O Ring 20.25 1
21 A0721 Washer thrudt 14mm 1
22 A0722 Plate spring, camshaft 1
23 A0427 Plate, camshaft 1
24 A0425 Bolt M6x12 (H8) 1
25 A0407 Nut M8x32 (12) 2
26 A0411 Oil seal 2

VALVE

Enlarged figure 
next page



E07 VALVE



E08 
REF PART NUMBER DESCRIPTION QTY

20
05

1 A1001 Clutch assy 1
2 A1002 Washer 1
3 A1003 Ring 20mm 1
4 A1004 Bearing 6001 1
5 A1005 Pin, clutch lifter guide 1
6 A1006 Rod, clutch lifter 1

CLUTCH



E09
REF PART NUMBER DESCRIPTION QTY

20
05

1 A1101 Main shaft 1
2 A1102 Counter shaft 1
3 A1103 Drive sprocket 1
4 A1104 Fixing plate, drive sprocket 1
5 A1105 Bolt M6x10 (H10) 2
6 A0438 Oil seal 20x34x7 1
7 A1106 Startin shaft 1
8 A1110 Transmission shaft 1
9 A1113 Shaft, gearshift fork 1
10 A1115 Fork, center gearshift 1
11 A1116 Right shaft, gearshift fork 1
12 A1117 Transmission shaft 1
13 A1118 Cam 1
14 A1120 Pin 4x8 1
15 A1121 Cam, Gearshift 1
16 A1122 Stopper spring 1
17 A0103 Bolt M6x20 (H10) 1
18 A0423 Bolt M6x25 (H10) 1
19 A0425 Bolt m&x12 (H8) 1
20 A0436 Gearshift indicating 1
21 A1114 Left gearshift fork 1

GEAR SHIFT

Enlarged figure 
next page



E09 GEAR SHIFT



E10
REF PART NUMBER DESCRIPTION QTY

20
05

1 A1301 Motor starter 1
2 A1302 Speed control gear 1
3 A1303 Gear shaft speed control 1
4 A1304 Gear shaft, kick starter 1
5 A1305 Washer 10.5mm 4
6 A1306 Gear, kick starter 1
7 A1307 Center assy, clutch 1
8 A1308 Bolt M8x18 3
9 A0504 Cap, speed control gear 1
10 A0506 O Ring 63x3 1
11 A0503 Bolt M6x20 (H10) 3
12 A0118 Bolt M6x25 (H10) 2

STARTER MOTOR ASSY



E11
REF PART NUMBER DESCRIPTION QTY

20
05

1 7.YA.60000000 Engine assy 1
2 5.YA.71010000 Carburetor 1
3 5.YA.60060002 Chain cover 1
4 6.YA.21620608-B Bolt 2

ENGINE & CARBURETOR ASSY



F01
REF PART NUMBER DESCRIPTION QTY

20
05

1 GB93-87 Spring washer 10 2
2 B2-18000005 Wire clip 2
3 GB/T16674-96 Bolt, Hex M8x90 2
4 B2-18231000 High DB horn assy 1
5 B2-18000005 Horn bracket 1
6 B2-18232000 Low DB horn assy 1
7 B2-09010000 Frame body assy 1
8 B2-09000002 Engine upper plate 1
9 B2-09000001 Engine down plate 2
10 B2-09000003 Name plate of frame 1
11 GB/T16674-96 Bolt, Hex M8x70 5
12 B2-18000001 Main wire hook 1
13 B2-11000001 Glip, clutch cable 1
14 GB/T16674-96 Bolt, Hex M8x115 2
15 GB12618-90 Nail 3x10 2
16 GB93-87 Spring washer 8 7
17 GB/T6170-2000 Nut, Hex M10 2
18 GB/T97.1-2002 Washer 8 7
19 GB/T6170-2000 Nut, Hex M8 7
20 GB/T97.1-2002 Washer 10 2
21 GB/T5783-2000 Bolt, Hex M6x10 2
22 GB/T5783-2000 Bolt, Hex M6x20 1
23 GB/T97.1-2002 Washer 6 1
24 GB/T70.1-2000 Nut M8x25 2
25 B2-79010700 Exhaust bracket 1

FRAME BODY

Enlarged figure 
next page



F01 FRAME BODY



F02
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-08010000 L.Front shock absorber 1
2 B2-08020000 R.Front shock absorber 1

FRONT SHOCK ABSORBERS



F03
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-11020004 Frame bowl 2
2 B2-11020100 Steering sterm assy 1
3 B3-11020003 Bowl (Upper) 1
4 B2-11020005 Bowl (Down) 1
5 B2-11020006 Gasket, down Bowl 1
6 B2-11020007 Lower washer, steering stem 1
7 B2-11020300 Compressed nut 1
8 SO3-18001000A Headlight, bracket 1
9 B2-41000051 Headlight, fixed gasket 1
10 GB/T16674-96 Bolt, Hex M8x40 2
11 B1-11020500 Upper rib bracket 1
12 B1-11020600 Down rib bracket 1

STEERING STEM



F04
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-22010005 Bush, switch box 2
2 B2-16000000 Lock assy 1
3 B2-16010000 Ignition switch lock 1
4 SO3-16030000A Fuel tank lock 1
5 B2-16080000 Side cover lock 2
6 B2-22010004 Switch box 1
7 B2-11000005 Switch box fixing bracket 1
8 B2-11010401 Steering handle bar 1
9 GB/T6187.1-2000 Nut M8 2
10 B2-11020008 Steering sterm gasket 1
11 GB/T818-2000 Bolt M4x10 2
12 B2-11020002 Upper plate 2
13 B2-11020001 Upper connecting plate 1
14 GB/T16674-96 Bolt, Hex M8x8 2
15 GB/T16674-96 Bolt, Hex M6x30 4
16 gb/t16674-96 Bolt, Hex M8x55 2

STEERING HANDLE BAR

Enlarged figure 
next page



F04 STEERING HANDLE BAR



F05
REF PART NUMBER DESCRIPTION QTY

20
05

1 SO3-18110000A Headlight assy 1
2 SO3-18110100A Headlight bulb 1
3 SO3-18110300A Headlight bracket 1

HEAD LIGHT



F06
REF PART NUMBER DESCRIPTION QTY

20
05

1 SO3-22010300A Cowling assy 1
2 GB845-1985 Bolt st4.2x13 4
3 SO3-22010352A Right cover cowling 1
4 GB/T6170-2000 Nut, Hex M5 6
5 GB/T96-2002 Washer 5 6
6 B5-22010202 Windshield glue circle 6
7 LD1-21050508 Bolt 6
8 SO3-22010201A Windshield 1
9 SO3-22010203A Protect gasket, windshield 1
10 SO3-22010351A Left cover, cowling 1
11 SO3-22010301A Cowling 1
12 SO3-22010342A Gasket cowling 2

COWLING ASSY



F07
REF PART NUMBER DESCRIPTION QTY

20
05

1 SO3-18210000A Meter assy 1
2 SO3-18210100A Meter bulb 4
3 SO3-18210110A Bulb, indicate light 4
4 SO3-18000110A Diode 5
5 SO3-11030200A Tachometer cable 1
6 SO3-11030100A Speedometer cable 1
7 GB-T16674-96 Bolt, Hex M6x16 2

METER ASSY



F08
REF PART NUMBER DESCRIPTION QTY

20
05

1 SO3-18130100A Front left turning light 1
2 SO3-18130110A Bulb, Turning light 2
3 GB845-85 Bolt, ST4.2x13 4
4 SO3-18130200A Front R. Turning Foglight 1
5 SO3-18141500A Front R. Foglight 1
6 GB845-85 Bolt, ST4.2x19 4
7 SO3-18140100A Bulb, foglight 2
8 SO3-18141400A Front left foglight 1

FRONT LIGHT / FOG LIGHT



F09
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-11030500 Throttle cable 1
2 B2-11030400 Clutch cable 1
3 B2-41000500 Belt L=150 4
4 B2-18250000 R. Backward mirror 1
5 B2-18240000 L. Backward mirror 1
6 B2-41000100 Throttle control bar 1
7 B2-41000001 Left-hand rubber 1
8 B2-11010100 Right handlebar assy 1
9 B2-41000003 Dust free rubber 2
10 B2-11010300 Balance plate assy 2

SWITCH HANDLE BAR



F10
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-15010301A Front fender 1
2 SO3-15020003A Gasket 1
3 SO3-15010400A Front fender bracket 1
4 GB/T9074.1-2002 Bolt M8x16 4

FRONT FENDER



F11
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-06000200 Tube, fr.wheel 1
2 B2-06000001 Tyre flap, Fr.wheel 1
3 B2-06000100 Tyre, Fr. Wheel 1
4 B2-06000302 Collar, Fr. Wheel 1
5 B2-06010100 Spoke assy 1
6 GB/T6187.1-2000 Nut M12x1.25 1
7 B2-14020400 Sensor, speeder 1
8 B2-06000301 Axe, front wheel 1
9 B2-14010001 Disc broke plate 1
10 GB/T5783-2000 Bolt 4
11 B2-14010003 Locking plate, Disc brake plate 2
12 B2-14010000 Front brake assy 1
13 B2-14013310 Inner brake plate 1
14 B2-14013320 Oter brakeplate 1
15 B2-14012214 Clip A brake tube 1
16 GB5789-86 Bolt M6x12 1

FRONT WHEEL / DISK BRAKE



F12
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-34010200 Shoe, Rr.brake 2
2 B2-36000301 Chain adjuster 1
3 B2-36000302 Protect plate chain adjuster 1
4 B2-34010000 Cover assy, Rr brake 1
5 GB/T96.2-2002 Gasket 8 1
6 GB/T5783-2000 Bolt M8x16 1
7 GB/T6187.1-2000 Nut M10x15 1
8 C3-21010015 Bolt M8x30 1
9 GB/T6170-2000 Nut M8 2
10 GB/T91-2000 Pin 2x16 1
11 B2-41000017 Gasket stopping pole 1

REAR BRAKE



F13
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-36010000 Rr. Wheel assy 1
2 B2-36000007 Tyre flap Rr. Wheel 1
3 B2-36000200 Tube, Rr. Wheel 1
4 B2-36000100 Tyre, Rr. Wheel 1
5 B1-21010003 Bolt M10x1.25x35 4
6 B2-36000001 Sprocket 1
7 GB/T6177.1-2000 Bolt M10x1.25 4
8 GB894.1-86 Circlip 52 1
9 B2-36000302 Left collar, Rr. Wheel 1
10 B2-36000301 Guard, Chain adjuster 1
11 GB/T6170-2000 Chain adjuster 1
12 GB/T5783-2000 Nut M8 1
13 B2-36000502 Bolt M8x60 1

REAR WHEEL

Enlarged figure 
next page



F13 REAR WHEEL



F14
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-10020000 Switch, fuel 1
2 B2-41000200 Oil Tube 1
3 B2-41000201 Clip oil tube 2
4 B2-18260000 Sensor, fuel meter 1
5 GB/T6170-2000 Nut M6 1
6 GB/T97.1-2002 Gasket 6 4
7 B2-18260003 Rubber 1
8 B2-41000006 Collar, front fuel tank 2
9 B2-16030000 Lock, fuel tank 1
10 B2-10040000 Fuel tank assy 1
11 B2-10000001 Collar, Rr tank 1
12 GB/T5783-2000 Bolt M8x30 1
13 B2-41000023 Rubber, Rr. Tank 1
14 B2-41000007 Gasket, Rr. Tank 1

FUEL TANK



F15
REF PART NUMBER DESCRIPTION QTY

20
05

1 HS-09020000 Center stand assy 1
2 HS-09000011 Axle, center stand 1
3 HS-09000012 Hook, center stand 1
4 HS-41000019 Cushion, center stand 1
5 HS-09040000 Side stand 1
6 B1-21010001 Bolt M10x1.5x35 1
7 GB/T6170-2000 Nut M10x15 1
8 GB/T91-2000 Pin 2.5x26 1
9 HS-40000001 Spring, center stand 1
10 HS-40000002 Spring, side stand 1
11 B2-21030002 Washer 17 1

CENTER & SIDE STAND



F16
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-09030100 Front Pedal assy 1
2 B2-41000002 Rubber, front pedal 2
3 GB/T9074.1-88 Bolt M8x20 4
4 B2-38010000 Left Rear pedal assy 2
5 B2-21010017 Right  Rear pedal assy 2
6 GB/T16674-96 Rear shock absorber 2
7 GB/T96-2002 Bolt M8x20 2
8 GB/T97.1-2002 Washer 8 2
9 GB/T97.1-2002 Washer 10 2
10 GB/61674-1996 Bolt M10x1.25x35 2

PEDAL / REAR SHOCK ABSORBER



F17
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-36020100 Chain case 1
2 B2-36000400 Chain (428Hx106) 1
3 B2-36000003 Front collar chain case 1
4 B2-39010000 Rear Fork 1
5 B2-41000027 Rubber chain 1
6 B2-39010401 Axle, Rear fork 1
7 GB/T6187.1-2000 Bolt M12x1.25 1
8 B2-36000004 Rear collar, chain case 1
9 GB/T97.1-2002 Washer 12 1
10 GB/T5783-2000 Bolt M6x12 1
11 B1-21010002 Bolt M8x25 1
12 B2-34020200 Stopper, Rear brake 1
13 GB/T97.1-2002 Washer 8 1
14 GB/T6170-2000 Nut M8 1
15 GB/T91-2000 Pin 2x16 1

REAR FORK / CHAIN CASE



F18
REF PART NUMBER DESCRIPTION QTY

20
05

1 YA-60000100 Gearshift assy 1
2 YA-60000200 Arm assy, Kick starter 1
3 B2-18320300 Aswitch, rear brake 1
4 B2-40000004 Swith spring, rear brake 1
5 B2-34000100 Rod assy, rear brake 1
6 B2-34020100 Pedal, rear brake 1
7 B2-40000003 Spring, rear break 1
8 GB/T5783-2000 Bolt M6x20 1
9 GB/T5783-2000 BoltM8x40 1
10 GB/T97.1-2002 Washer 1
11 GB/T91-2000 Pin 2x16 1

KICK STARTER / GEAR SHIFT



F19
REF PART NUMBER DESCRIPTION QTY

20
05

1 YF-60310101 Rubber, CDI 1
2 YF-60310100 CDI 1
3 YF-60310200 Coil Ignition 1
4 YF-60310300 Rectifier 1
5 B2-18000100 Diode 1
6 B2-18310000 Wire harness assy 1
7 B2-18000200 Winker 1
8 B2-18000201 Rubber, winker 1
9 GB/T818-2000 Bolt M5x20 1
10 GB/T818-2000 Bolt M6x16 2
11 B2-18310100 Fuse 15A 1
12 B2-18310200 Fuse box 1
13 B2-18330000 Subsidiary wire 1

ELECTRICAL



F20
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-18001701 Battety band 1
2 B2-18220000 Battery (12V 7Ah) 1
3 B2-18001700 Battery bracket 1
4 B2-18220001 Air Tube battery 1
5 B2-18320100 Wire + 1
6 YF-60310401 Upper rubber, start relay 1
7 GB/T6170-2000 Nut M6 2
8 B2-18320000 Ground wire 1
9 YF-60310400 Start relay 1
10 YF-60310402 Lower rubber, start relay 1
11 GB/T818-2000 Bolt M6x16 3
12 GB/T97.1-2002 Washer 6 3
13 GB/T96.2-2002 Gasket 6 2
14 GB/T6170-2000 Nut 6 2
15 B2-78010000 Air cleaner assy 1

BATTERY / AIR CLEANER

Enlarged figure 
next page



F20 BATTERY / AIR CLEANER



F21
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-16080003 Clip, Side cover lock 2
2 B2-16080002 Lock seat, R.side cover 1
3 B2-16080001 Lock seat, L.side cover 1
4 B2-22000200 Right side cover 1
5 B2-41000009 Upper gasket, side cover 4
6 B2-16080000 Lock, side cover 2
7 B2-41000054 Gasket, side cover lock 2
8 GB/T818-2000 Bolt M5x16 4
9 B2-22000100 Left side cover 1
10 B2-22040001 Clip, Side cover 4
11 GB/T6177.1-2000 Nut M6 2
12 B2-79000200 Gasket, muffler 1
13 B2-79000001 Clip, muffler 2
14 B2-79000002 Flange muffler 1
15 B2-79000006 Syphon muffler 1
16 GB/T70.1-2000 Bolt M8x25 2
17 GB/T70.1-2000 Bolt M8x10 1
18 B2-79010021 Gasket exhaust pipe 1
19 B2-41000022 Rubber, muffler 2
20 B2-79000500 Muffler 1
21 B2-79001300 Clip, exhoaust pipe 2

SIDE COVER / MUFFLER

Enlarged figure 
next page



F21 SIDE COVER / MUFFLER



F22
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-0905000 Luggage assy 1
2 B2-4102013 R.Rubber, luggage bracket 1
3 B2-41020013 L.Rubber, luggage bracket 1
4 B2-35000006 Collar, Rear fender 2
5 B2-35000100 Rear part, Rr.fender 1
6 B2-35000200 Front Part, Rr.Fender 1
7 B2-35000005 Clip, Rr.fender 1
8 B2-35000002 Rr. Fender 1
9 B2-35000008 Fixing plater, Rr.fender 1
10 B2-35000004 Side collar. Rr.fender 2
11 B2-35000003 Upper collar, Rr.fender 1
12 GB/T818-2000 Bolt M5x12 2
13 GB/T818-2000 Bolt M6x40 2
14 GB/T6170-2000 Nut M8 2
15 GB/T5783-2000 Bolt M6x16 4
16 GB/T5783-2000 Bolt M6x20 1
17 GB/T5783-2000 Bolt M6x28 2
18 GB/T97.1-2002 Washer 6 3
19 GB/T97.1-2002 Washer 8 2

REAR FENDER / LUGGAGE

Enlarged figure 
next page



F22 REAR FENDER / LUGGAGE



F23
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-18120000 Tail light assy 1
2 B2-18120100 Bulb tail light (12V 8/21w) 2
3 B2-18120410 Bracket, tail light 1
4 GB/T5783-2000 Bolt M6x16 2
5 GB/T96.2-2002 Washer 6 2
6 B2-18130400 Rear R.turning light 1
7 B2-18130300 Rear L. turning light 1
8 B2-18130110 Bulb, turning light 2

TAIL LIGHT / REAR TURN SIGNAL



F24
REF PART NUMBER DESCRIPTION QTY

20
05

1 B2-22010600 Aluminium strip 1
2 B2-41000052 Clip, Rr. Strip 2
3 B2-13010000 Seat assy 1
4 B2-22010401 Tail cover 1
5 B2-41000053 Plate, Rr. Strip 2
6 GB845-85 Bolt ST4.2x19 6
7 GB/T97.1-2002 Washer 8 4
8 GB/T5783-2000 Bolt M8x16 2
9 GB/T5783-2000 Bolt M8x16 2

SEAT / TAIL COVER



F25
REF PART NUMBER DESCRIPTION QTY

20
05

1 B1-51010000 Tool set 1
2 B2-31010000 Front protect bar 1

PROTECTOR BAR / TOOL SET



www.umamerica.com
© 2004 UNITED MOTORS OF AMERICA, INC. 


